
SHEET                        OF19158154PART NO.   1Hood Deflector     IR 07FB07A 6

F

B
E

B F

Hood Deflector
Very Important!  Read all instructions before installation.

Kit Contents
Item Description Quantity

A Hood Deflector 1
B Spring Clip 2
C 8-32x1/2" Phillips Black Screw 2
D Washer - Black 2
E Center Bracket 1
F End Bracket 2
G M6 RivNut 3
H M6x16 Phillips 3
I RivNut Install Tool 1
J 10-24x1/2" Phillips Screw 3
K Polyurethane Pad 10
L Instruction Sheet 1

CAUTION
A. Do not install when ambient temperature is below 60° F.
B. Do not use solvents of any kind to clean deflector.

Installation Instructions
1. Wash the hood with mild soapy water and dry with a clean

towel. (Figure 1).
2. Identify brackets and locations. (Figures 2 and 3).
3. Attach brackets (E, F, and B) to the proper locations on the

shield using the provided screws (H). (Figure 3).

FIGURE 1

FIGURE 2

FIGURE 3

FIGURE 4

FIGURE 5

FIGURE 6

OUTER
BRACKETS

(F) X2

CENTER
BRACKET

(E) X1

SPRING
CLIP

(B) X2

RIVNUT
TOOL (I)

RIVNUT
(G)

RIVNUT
ASSEMBLY

3X
CENTER AND END BRACKETS

3X

HOLDER NUT
10mm HEX HEAD

TIGHTEN WITH
10mm SOCKET

SHEET METAL

HOLD WITH 9/16"
WRENCH

10mm

INSTALLATION INSTRUCTIONS

SHEET                            OF
PART NO.   119158154

AUTH DRDATE REVISIONALL INFORMATION WITHIN
ABOVE BORDER TO BE PRINTED
EXACTLY AS SHOWN ON 8.5 x 11
WHITE 16 POUND NON-BOND
RECYCLABLE PAPER.
PRINT ON BOTH SIDES, EXCLUD-
ING TEMPLATES.
TO BE UNITIZED IN ACCOR-
DANCE WITH GMSPO SPECIFI-
CATIONS.

TITLE

Hood Deflector

6

2/7/07 ECA #P7E00431-TAB EXTENSION TO FIX WHISTLE JCK



SHEET                        OF19158154PART NO.   2Hood Deflector      IR  07FB07A 6

FIGURE 7

FIGURE 8

FIGURE 9

FIGURE 10

FIGURE 11

FIGURE 12

FIGURE 13

5X

MYLAR PAD (K)

2X

DO NOT TIGHTEN

CLIPS TO
HOOD BRACKET

(B)

WASHER (D)

MACHINE SCREW (C)

3X
CENTER AND END BRACKETS

K

MACHINE
SCREW (H)

3X
BRACKET (E, F) DO NOT OVER-

TIGHTEN

MACHINE SCREW (J)

2X

B

A

K
HOOD

5X
MYLAR PAD (K)

!

!

INSTALLATION INSTRUCTIONS

SHEET                            OF
PART NO. 219158154

AUTH DRDATE REVISIONALL INFORMATION WITHIN
ABOVE BORDER TO BE PRINTED
EXACTLY AS SHOWN ON 8.5 x 11
WHITE 16 POUND NON-BOND
RECYCLABLE PAPER.
PRINT ON BOTH SIDES, EXCLUD-
ING TEMPLATES.
TO BE UNITIZED IN ACCOR-
DANCE WITH GMSPO SPECIFI-
CATIONS.

TITLE

Hood Deflector

6

ECA #P7E00431-TAB EXTENSION TO FIX WHISTLE2/7/07 JCK



SHEET                        OF19158154PART NO.   3Hood Deflector     IR 07FB07A 6

Français

F

B
E

B F

Pare-gravier et pare-insectes
Très important!  Prière de lire toutes les consignes avant la
pose.

Contenu de la trousse
Article Description Quantité

A Pare-gravier et pare-insectes       1
B Agrafe élastique       2
C Vis cruciforme noire 8-32x12,7 mm (1/2 po)    2
D Rondelle – noire       2
E Support central       1
F Support d’extrémité       2
G Écrou noyé M6       3
H Phillips M6x16       3
I Outil d’installation d’écrous noyés       1
J Vis cruciforme 10-24x12,7 mm (1/2 po)       3
K Coussin de polyuréthanne      10
L Fiche de consignes       1

ATTENTION
A. Ne pas installer lorsque la température ambiante est

inférieure à 15,5 °C (60 °F).
B. N’utiliser aucun solvant pour nettoyer le déflecteur.

Consignes d’installation
1. Laver le capot avec de l’eau savonneuse tiède et sécher à

l’aide d’un linge propre. (Figure 1).
2. Identifier les supports et les emplacements. (Figures 2 et 3).
3. À l’aide des vis fournies (H), fixer les supports (E, F et B) à

leurs emplacements appropriés sur le pare-gravier et pare-
insectes. (Figure 3).

FIGURE 1

FIGURE 2

FIGURE 3

FIGURE 4

FIGURE 5

FIGURE 6

SUPPORTS
EXTÉRIEURS

(F) X2

SUPPORT
CENTRAL

(E) X1

AGRAFE
ÉLASTIQUE

(B) X2

3X
SUPPORTS CENTRAL ET D’EXTRÉMITÉ

OUTIL DE POSE
D’ÉCROUS NOYÉS (I)

ÉCROU
NOYÉ

(G)

ASSEMBLAGE
D’ÉCROUS

NOYÉS

3X

ÉCROU DE MAINTIEN
TÊTE HEXAGONALE

DE 10 MM
SERRER À L’AIDE
D’UNE DOUILLE

DE 10 MM

TÔLE

TENIR À L’AIDE
D’UNE CLÉ DE

14 MM (9/16 PO)10mm

INSTALLATION INSTRUCTIONS

SHEET                            OF
PART NO.   319158154

AUTH DRDATE REVISIONALL INFORMATION WITHIN
ABOVE BORDER TO BE PRINTED
EXACTLY AS SHOWN ON 8.5 x 11
WHITE 16 POUND NON-BOND
RECYCLABLE PAPER.
PRINT ON BOTH SIDES, EXCLUD-
ING TEMPLATES.
TO BE UNITIZED IN ACCOR-
DANCE WITH GMSPO SPECIFI-
CATIONS.

TITLE

Hood Deflector

6

ECA #P7E00431-TAB EXTENSION TO FIX WHISTLE2/7/07 JCK



SHEET                        OF19158154PART NO.   4Hood Deflector     IR 07FB07A 6

Français

!

!

FIGURE 7

FIGURE 8

FIGURE 9

FIGURE 10

FIGURE 11

FIGURE 12

FIGURE 13

5X

COUSSIN DE MYLAR (K)

2X

NE PAS SERRER EXCESSIVEMENT

SE FIXE AU
CAPOT SUPPORT

(B)

RONDELLE
(D)

VIS À MÉTAUX (C)

3X
SUPPORTS CENTRAL ET D’EXTRÉMITÉ

K

VIS À MÉTAUX
(H)

3X
SUPPORT (E, F) NE PAS SERRER

EXCESSIVEMENT

VIS À MÉTAUX (J)

2X
B

A

K
CAPOT

5X

COUSSIN DE
MYLAR (K)

INSTALLATION INSTRUCTIONS

SHEET                            OF
PART NO. 419158154

AUTH DRDATE REVISIONALL INFORMATION WITHIN
ABOVE BORDER TO BE PRINTED
EXACTLY AS SHOWN ON 8.5 x 11
WHITE 16 POUND NON-BOND
RECYCLABLE PAPER.
PRINT ON BOTH SIDES, EXCLUD-
ING TEMPLATES.
TO BE UNITIZED IN ACCOR-
DANCE WITH GMSPO SPECIFI-
CATIONS.

TITLE

Hood Deflector

6

ECA #P7E00431-TAB EXTENSION TO FIX WHISTLE2/7/07 JCK



SHEET                        OF19158154PART NO.   5Hood Deflector     IR 07FB07A 6

Español

F

B
E

B F

Deflector del cofre
¡Muy importante!  Lea todas las instrucciones antes de la
instalación.

Contenido del kit
Artículo Descripción Cantidad

A Deflector del cofre 1
B Sujetador de resorte 2
C Tornillo negro Phillips 8-32x1/2" 2
D Arandela - Negra 2
E Soporte central 1
F Soporte del extremo 2
G Tuerca de remache M6 3
H Phillips M6x16 3
I Herramienta de instalación

de tuercas de remache 1
J Tornillo Phillips 10-24x1/2" 3
K Soportes de poliuretano 10
L Hoja de instrucciones 1

PRECAUCIÓN
A. No instale cuando la temperatura ambiente sea menor de 60oF.
B. No utilice solvente de ningún tipo para limpiar el deflector.

Instrucciones de instalación
1. Lave el cofre con agua y jabón suave y luego seque con una

toalla limpia. (Figura 1).
2. Identifique los soportes y ubicaciones. (Figuras 2 y 3).
3. Fije los soportes (E, F y B) a las ubicaciones apropiadas en

el protector utilizando los tornillos incluidos (H). (Figura 3).

FIGURA 1

FIGURA 2

FIGURA 3

FIGURA 4

FIGURA 5

FIGURA 6

SOPORTES
EXTERIORES

(F) X2

SOPORTE
CENTRAL

(E) X1

SUJETADOR
DE RESORTE

(B) X2

3X
SOPORTES CENTRAL Y DEL EXTREMO

HERRAMIENTA
PARA TUERCAS
DE REMACHE (I)

TUERCA
DE

REMACHE
(G)

ENSAMBLE DE
TUERCA DE
REMACHE

3X

TUERCA DE
RETENEDOR

CABEZA HEXAGONAL
10MM

APRIETE CON
COPA 10mm

LÁMINA DE METAL
SOSTENGA CON

LLAVE 9/16"
10mm

INSTALLATION INSTRUCTIONS

SHEET                            OF
PART NO. 519158154

AUTH DRDATE REVISIONALL INFORMATION WITHIN
ABOVE BORDER TO BE PRINTED
EXACTLY AS SHOWN ON 8.5 x 11
WHITE 16 POUND NON-BOND
RECYCLABLE PAPER.
PRINT ON BOTH SIDES, EXCLUD-
ING TEMPLATES.
TO BE UNITIZED IN ACCOR-
DANCE WITH GMSPO SPECIFI-
CATIONS.

TITLE

Hood Deflector

6

ECA #P7E00431-TAB EXTENSION TO FIX WHISTLE2/7/07 JCK



SHEET                        OF19158154PART NO.   6Hood Deflector    IR 07FB07A 6

Español

!

!

FIGURA 7

FIGURA 8

FIGURA 9

FIGURA 10

FIGURA 11

FIGURA 12

FIGURA 13

5X

ALMOHADILLA MYLAR (K)

2X

NO APRIETE DEMASIADO

SE SUJETA
A COFRE SOPORTE

(B)

ARANDELA
(D)

TORNILLO DE MÁQUINA (C)

3X
SOPORTES CENTRAL Y DEL EXTREMO

K

TORNILLO DE
METAL (H)

3X
SOPORTE (E, F) NO APRIETE

DEMASIADO

TORNILLO DE METAL (J)

2X B

A

K
COFRE

5X

ALMOHADILLA
MYLAR (K)

INSTALLATION INSTRUCTIONS

SHEET                            OF
PART NO.   619158154

AUTH DRDATE REVISIONALL INFORMATION WITHIN
ABOVE BORDER TO BE PRINTED
EXACTLY AS SHOWN ON 8.5 x 11
WHITE 16 POUND NON-BOND
RECYCLABLE PAPER.
PRINT ON BOTH SIDES, EXCLUD-
ING TEMPLATES.
TO BE UNITIZED IN ACCOR-
DANCE WITH GMSPO SPECIFI-
CATIONS.

TITLE

Hood Deflector

6

ECA #P7E00431-TAB EXTENSION TO FIX WHISTLE2/7/07 JCK


